



Special Report: Potential Strategies for Addressing GLP-1 and Dual GLP-1/GIP Receptor Agonist Shortages

Heather P. Whitley,^{1,2} Jennifer M. Trujillo,³ and Joshua J. Neumiller⁴

Unexpected drug shortages of the long-acting glucagon-like peptide 1 (GLP-1) receptor agonists dulaglutide and semaglutide and the dual GLP-1/glucose-dependent insulinotropic polypeptide (GIP) receptor agonist tirzepatide emerged in late 2022 and have persisted through the first quarter of 2023 (1). The drug shortage has not affected product doses equally; some doses are more widely available than others (2). For the purposes of this article, we will consider the dual GLP-1/GIP receptor agonist tirzepatide to be included when referring to GLP-1 receptor agonist product shortages. These shortages predominately occurred because of an unexpected increase in demand for GLP-1 receptor agonists without adequate adjustment in production (3). The inadequate supply has created new access barriers for patients previously using or wishing to initiate these products for glycemic management, weight loss, and/or cardiovascular risk reduction. Thus, strategies to mitigate this disruption to patient care are needed.

Disruptions in the supply chain create important challenges for patients and clinicians, forcing providers to seek alternative approaches to overcome what is hoped to be a temporary hurdle. Decreased availability and high cost have also led patients to seek alternative ways to obtain these medications. Many social media sites and online clinics claim to offer commercially available GLP-1 receptor agonist medications or even compounded versions at a discounted price. Although compounded medications are regulated and generally considered safe (4), compounded GLP-1 receptor agonists are unique. Each

GLP-1 receptor agonist is only available as a branded medication manufactured by a single company. If the manufacturers are not supplying the compounding pharmacies with the active ingredient, then the source is unknown (5).

Past literature most commonly addresses drug shortages in the hospital setting and recommends a myriad of strategies, including stockpiling, using multiple or alternative suppliers, rationing among patients, substituting with alternative therapies, minimizing medication waste, maximizing utilization as long as possible based on manufacturer expiration date, adjusting formularies, and implementing formulary restrictions (6–9). Although few articles have outlined specific strategies to address this obstacle in the community/ambulatory setting, those available recommend contacting the supplier or another pharmacy, using other generic or brand-name options of the same medication, or switching to an alternative product altogether (10).

Given the lack of generic options within the GLP-1 receptor agonist class and the limited applicability of the other recommended approaches given the unique benefits of these therapies, this article sets out potential strategies that diabetes care teams can consider to overcome barriers related to the shortage. These suggestions are offered in the context of current persistent drug shortages and, while not ideal, are provided in the hope of mitigating undesired negative consequences from an inability of patients with type 2 diabetes to obtain GLP-1 receptor agonist therapies amid this global access challenge.

Considerations for Missed Doses and Alternative Dosing Strategies

Considerations for Missed Doses

Inconsistent use of drugs in the GLP-1 receptor agonist class is challenging because tolerance is developed to the common side effect of gastrointestinal (GI) disturbance with regular use. For this reason, most GLP-1 receptor agonists are initiated at the lowest available dose and titrated slowly, which helps to mitigate GI intolerance. However, it is not uncommon for patients to inadvertently miss doses (11). Manufacturers of GLP-1

¹Department of Pharmacy Practice, Auburn University Harrison College of Pharmacy, Auburn, AL; ²Clinical Pharmacy Specialist, Baptist Family Medicine, Baptist Health System, Montgomery, AL; ³Department of Clinical Pharmacy, University of Colorado Skaggs School of Pharmacy and Pharmaceutical Sciences, Aurora, CO; ⁴Department of Pharmacotherapy, Washington State University, Spokane, WA

Corresponding author: Heather P. Whitley, whitthp@auburn.edu

<https://doi.org/10.2337/cd23-0023>

©2023 by the American Diabetes Association. Readers may use this article as long as the work is properly cited, the use is educational and not for profit, and the work is not altered. More information is available at <https://www.diabetesjournals.org/journals/pages/license>.

receptor agonists provide guidance on the resumption of therapy after a single missed dose, and this guidance varies by product and dosing interval (Table 1) (12–19). However, when a supply of a patient's GLP-1 receptor agonist is depleted and a refill is not available for an extended period, reinitiating at a lower dose to mitigate GI side effects once therapy can be resumed should be considered. Table 2 summarizes available recommendations and information to guide dose selection when resuming a GLP-1 receptor agonist after a more prolonged lapse in therapy (20,21).

Alternative Dosing Options

Until the shortage is resolved, alternative dosing strategies may temporarily help to maintain the desired weekly dose or extend the duration of a given supply. Potential strategies depend on the specific product's pen device.

Injectable Semaglutide

Semaglutide is available in an adjustable multidose pen that patients dial to a marked dose before injecting. This allows administration of alternative intermediate

doses based on the number of “clicks” between each marked dose. Clinically, these intermediate doses are occasionally recommended to provide a more gradual dose titration to improve GI tolerability (22); however, this technique is not supported by the manufacturer (H.P.W., personal communication).

By applying this concept in reverse, a patient could potentially inject a lower dose using a more readily available higher-strength product, by dialing to an alternative number of clicks. If this strategy is used, special attention should be given to the product's shelf-life once opened, which is limited to 8 weeks (56 days) (Table 3) (13). Additionally, this method of using an intermediate dose may allow patients to extend the duration of a semaglutide pen and continue therapy, albeit with a lower-than-desired weekly dose. It is important to note that the pen concentration designed to deliver 0.25- and 0.5-mg doses recently changed from 2 mg/1.5 mL to 2 mg/3 mL (23). Furthermore, the concentrations of all semaglutide pens vary; consequently, the number of clicks to achieve a given dose also varies. For this reason, using clicks to administer alternative doses has a high potential for confusion and dosing

TABLE 1 Manufacturer Recommendations for Missed Doses of GLP-1 Receptor Agonists

Agent	Recommended Dosing Interval	Manufacturer Recommendations for Missed Doses
<i>Short-acting agents</i>		
Exenatide	Twice daily	<ul style="list-style-type: none"> • Skip missed dose and resume at the next scheduled dose.
Lixisenatide	Once daily	<ul style="list-style-type: none"> • If a dose is missed, administer within 1 hour prior to next meal.
<i>Long-acting agents</i>		
Dulaglutide	Once weekly	<ul style="list-style-type: none"> • Administer as soon as possible if there are ≥ 3 days (72 hours) until next scheduled dose. • If < 3 days before next scheduled dose, skip the missed dose and administer on the next scheduled day.
Exenatide XR	Once weekly	<ul style="list-style-type: none"> • Administer as soon as possible if there are ≥ 3 days (72 hours) until the next scheduled dose. • If < 3 days before next scheduled dose, skip the missed dose and administer on the next scheduled day.
Liraglutide	Once daily	<ul style="list-style-type: none"> • If dose is missed, resume with the next scheduled dose.
Semaglutide (injectable)	Once weekly	<ul style="list-style-type: none"> • Administer as soon as possible within 5 days after the missed dose. • If > 5 days have passed, skip the dose and administer on the next scheduled day.
Semaglutide (oral)	Once daily	<ul style="list-style-type: none"> • If dose is missed, resume with the next scheduled dose.
Tirzepatide	Once weekly	<ul style="list-style-type: none"> • Administer as soon as possible within 4 days (96 hours) after the missed dose. • If > 4 days have passed, skip the dose and administer on the next scheduled day.

TABLE 2 Considerations for Resuming a GLP-1 Receptor Agonist After a Prolonged Lapse in Therapy

Agent	Last Dose Administered	Recommendation(s) for Resuming Therapy
Dulaglutide*	1.5 mg once weekly	<ul style="list-style-type: none"> Resume at 1.5 mg once-weekly dose. Expect comparable tolerability to that experienced prior to dose interruption.
	3 or 4.5 mg once weekly	<ul style="list-style-type: none"> Use best judgment if ≥ 3 doses are missed. <ul style="list-style-type: none"> It is unknown whether tolerance to the GI adverse events will remain if reinitiated at the higher dose after ≥ 3 missed doses. Decision can be informed by patient's prior GI tolerability. In consideration of the above, clinicians may consider reinitiating at 1.5 mg once weekly.
Injectable semaglutide†	1 mg once weekly	<ul style="list-style-type: none"> If ≤ 2 doses are missed, reinitiate at 1 mg once weekly. If 3–4 doses are missed, reinitiate at 0.5 mg weekly. If ≥ 5 doses are missed, reinitiate at 0.25 mg once weekly.
Tirzepatide‡	≥ 5 mg once weekly	<ul style="list-style-type: none"> If ≤ 2 doses are missed, reinitiate at the same dose (provided the dose was adequately tolerated). If ≥ 3 doses are missed, reinitiate at 5 mg once weekly.

*Based on manufacturer-provided information (20). †Based on personal communication with C. Wong on 27 February 2023. ‡Based on supplementary material published with ref. 21.

errors; however, it may be an option for continuing semaglutide therapy during the product shortage.

Dulaglutide and Tirzepatide

Unlike semaglutide, dulaglutide and tirzepatide are available only in single-use, single-dose pens. Although these agents are available in multiple strengths, each pen delivers a discrete and nonadjustable dose.

Currently, the 0.75- and 1.5-mg strengths of dulaglutide are more readily available than the 3- and 4.5-mg doses. Prescribing the 1.5-mg pen to be injected twice or thrice weekly as an equivalent to the 3- or 4.5-mg dosage, respectively, may be an alternative when higher-strength pens are unavailable. Although some sources recommend against this method because of potentially diminishing the supply of the lower doses (3), this dosing schedule was used in a phase 2 study (24) and thus can be considered a reasonable alternative (25).

A similar approach could be considered with tirzepatide, which is available in strengths of 2.5, 5, 7.5, 10, 12.5, and 15 mg (19). However, the manufacturer of tirzepatide recommends against the practice of additive multiple injections because it has not been studied (26). Outside of the increased burden to the patient of injecting multiple smaller doses to achieve the desired therapeutic dose, this practice may be reasonable when there are supply shortages of only higher-dose strengths, as presently experienced with dulaglutide.

Extended Interval Dosing

Although drug shortages may stimulate hospitals to ration medications among patients through an ethical allocation selection process (7), ambulatory patients may likewise choose to ration their own supply to lengthen the duration of their available GLP-1 receptor agonist product. To do so, patients may report

TABLE 3 Alternative Intermediate Doses of Injectable Semaglutide

Semaglutide Pen (Product Concentration)	Weekly Semaglutide Intermediate Doses					
0.25 and 0.5 mg (2 mg/3 mL)*	0.5 mg	0.4 mg	0.33 mg	0.25 mg	0.12 mg	0.06 mg
1 mg (4 mg/3 mL)	1 mg	0.8 mg	0.66 mg	0.5 mg	0.25 mg	0.12 mg
2 mg (8 mg/3 mL)	2 mg	1.6 mg	1.33 mg	1 mg	0.5 mg	0.25 mg
Number of clicks for desired intermediate dose	74	59	49	37	18	9
Number of available weekly doses using an intermediate dose	4	5	6	8	8†	8†

*New semaglutide pen concentration as of March 2023; doses not confirmed by the manufacturer but rather mathematically calculated by the authors. †Injected semaglutide is stable for 56 days (8 weeks) once opened and should be discarded thereafter.

intentionally extending the interval between doses and may inquire about how long they can safely delay their next dose without fully forfeiting efficacy. Because clinical trials and outcome studies are conducted with a specific dosing frequency in mind, the literature does not provide much of an evidence base to support extended dosing schedules. However, considerations for extending the dosing interval may be theorized according to the product's half-life. It is important to note that these adjustments are theoretical and may not translate into a clinically supported outcome; however, in times of supply shortages, it may be preferred to a cessation of therapy for an extended period.

Interchanging GLP-1 Receptor Agonist Therapies

Selecting a Therapeutic Equivalent Dose for Glucose Lowering

Although there are other reasons for interchanging one GLP-1 receptor agonist for another agent in the class (e.g., enhanced glucose efficacy, better weight loss, improved tolerability, and cost), the present rationale is to sidestep limited access caused by the drug shortage. In time, results from several studies will guide equivalent dosing interchanges within the GLP-1 receptor agonist class (27,28). Several head-to-head studies have been conducted comparing one GLP-1 receptor agonist to another, but no study exists comparing doses among all of the agents in this class. Thus, establishing dosing equivalence is challenging but can be valuable in a real-world clinical setting (29,30).

Indirect comparisons among studies provide insight to developing this practical guidance. Trujillo et al. (31,32) provided comprehensive analyses of GLP-1 receptor agonist investigations using active comparative treatment arms. Since these analyses were published, higher GLP-1 receptor agonist therapeutic doses have gained U.S. Food and Drug Administration (FDA) approval, and new products such as the dual GLP-1/GIP receptor agonist tirzepatide have reached the market; these newer products must also be considered in the spectrum of dosing equivalents within the therapeutic class (19,33,34). Table 4 offers a suggested comparison of the equivalent doses for currently available GLP-1 receptor agonists based on their glycemic impact (31–35). This information can support clinical decision-making, especially during this time of GLP-1 receptor agonist shortages.

Methods for Interchanging GLP-1 Receptor Agonists

The nidus prompting the therapeutic interchange guides the method by which a GLP-1 receptor agonist substitution should occur. If the interchange is desired to overcome a supply shortage, initiating the new agent in place of the original product at an equivalent dose is reasonable (Table 4) (29,30). However, an equivalent dose chart should be used as a starting guide. Additional patient-specific factors to consider include the current degree of glucose control and potential need for additional glucose lowering, the length of time the patient has been off the medication, and how the patient tolerated the GLP-1 receptor agonist initially. When switching from a product administered once or twice

TABLE 4 GLP-1 Receptor Agonist Drug Shortages and Suggested Comparative Doses for Treating Type 2 Diabetes

Agent	Dosing Route and Interval	Comparative Doses				
Exenatide	SC twice daily	5 µg*	10 µg			
Lixisenatide	SC once daily	10 µg*	20 µg			
Liraglutide	SC once daily	0.6 mg*	1.2 mg	1.8 mg		
Exenatide XR	SC once weekly			2 mg		
Dulaglutide	SC once weekly		0.75 mg ^a *	1.5 mg ^a	3 mg ^b †	4.5 mg ^b †
Semaglutide	SC once weekly		0.25 mg ^b *	0.5 mg ^b	1 mg ^a	2 mg ^a ‡
Semaglutide	PO once daily	3 mg*	7 mg	14 mg		
Tirzepatide	SC once weekly		2.5 mg ^a *		5 mg ^a ‡	7.5 mg ^a 10 mg ^a 12.5 mg ^a 15 mg ^a

According to the FDA's drug shortage database as of 10 March 2023 (2), patients may have limited or intermittent access in community pharmacies to three agents in varying doses: dulaglutide, injectable semaglutide, and tirzepatide. ^aDrug doses that are currently in short supply but still available. ^bDrug doses with only limited or intermittent availability. *Comparative efficacy of starting doses is not known and based on the clinical judgement of authors. †Based on information from ref. 33. ‡Based on information from ref. 35. PO, by mouth; SC, subcutaneous.

daily, begin use of the new product the day after discontinuing the original product. When switching from a weekly administered product, begin the new product 7 days after discontinuing the original product.

Managing Prior Authorizations

Interchanging a GLP-1 receptor agonist in short supply with an available one may require prescribing a nonformulary product or one that requires prior authorization. Maintaining a collaborative line of communication between the prescriber and the pharmacy may help to facilitate access to the alternative GLP-1 receptor agonist (36). Open communication may also help prescribers identify available GLP-1 receptor agonists and likewise may prompt community pharmacists to efficiently return prior authorization requests to prescribers. Clear documentation in the medical record explaining the reason, importance, and necessity of the GLP-1 receptor agonist interchange also may expedite access for patients. Designating a staff member to complete prior authorizations will additionally facilitate the process (7). Lastly, it would be reasonable for managed care organizations to provide leniency for the use of alternative GLP-1 receptor agonist therapies when a preferred agent is in short supply.

Avoiding New GLP-1 Receptor Agonist Prescriptions and Using Alternative Antihyperglycemic Agents

During drug shortages, when possible, avoid prescribing medications that are in short supply for a drug-naïve patient (3). If comparable GLP-1 receptor agonists are also unavailable, considering the use of another antihyperglycemic treatment may be necessary to control a patient's glycemic status instead of prescribing a new GLP-1 receptor agonist (9). The alternative therapy should be selected through shared decision-making to identify the most appropriate product based on a given patient's needs and preferences. Once the GLP-1 receptor agonist shortage resolves, the preferred therapy can be added or interchanged with the temporary agent.

For patients with chronic kidney disease, heart failure, or established atherosclerotic cardiovascular disease (ASCVD) or those at high risk for ASCVD, substituting a sodium–glucose cotransporter 2 (SGLT2) inhibitor may be a preferred choice (37). Products from this class are taken by mouth once daily, have a negligible risk of causing hypoglycemia, and also facilitate weight loss. Additionally, like several of the GLP-1 receptor agonists, SGLT2 inhibitors have benefits that extend beyond

glucose control. Many hold extended FDA indications for reducing the risk of major adverse cardiovascular events, cardiovascular death, and/or hospitalization for heart failure or for slowing decline in kidney function. Although not as robust at lowering glucose or weight as some of the long-acting GLP-1 receptor agonists, SGLT2 inhibitors are a reasonable substitute, particularly for patients with type 2 diabetes and compelling conditions.

Because of the overlapping mechanisms of dipeptidyl peptidase 4 (DPP-4) inhibitors, a product from this class may be a reasonable selection for temporary use in place of a GLP-1 receptor agonist. Similar to short-acting GLP-1 receptor agonists, DPP-4 inhibitors provide postprandial glucose reduction with a minimal impact on fasting blood glucose; yet, their A1C benefit is considerably less, particularly when compared with the glycemic efficacy of long-acting GLP-1 receptor agonists. Substituting a DPP-4 inhibitor for a long-acting GLP-1 receptor agonist will leave the patient's fasting blood glucose component unaddressed and may therefore require the addition of another agent. However, the DPP-4 inhibitors are conveniently dosed by mouth once daily without regard to meals.

Other options are also available as an alternative to GLP-1 receptor agonists if not already in use, including metformin, thiazolidinediones (TZDs), sulfonylureas, or basal insulin. As with any other therapy, risks, benefits, cost, dosing frequency, and method of administration should be considered with the patient to bridge the unavailability of the preferred therapy. It is worthwhile to reevaluate metformin therapy if the patient is not using metformin or the dose is not maximized. Metformin effectively lowers glucose without the risk of hypoglycemia or weight gain. TZDs are another option that offers good glycemic control and a low risk of hypoglycemia, but they are limited by side effects, including weight gain and edema. Sulfonylureas effectively lower A1C but increase the risk of hypoglycemia and facilitate weight gain. Still, these agents are all low-cost and easily administered once or twice daily by mouth. Basal insulin is another option to lower glucose. The dose can be individualized based on blood glucose monitoring. However, like sulfonylureas, basal insulin also increases the risk of hypoglycemia and weight gain.

Patient Education Through the GLP-1 Receptor Agonist Shortage

Regardless of the method selected to overcome the current limited access to GLP-1 receptor agonists, educating

patients and setting expectations during the transitional period is time well spent. Caution patients to consider the credibility and reliability of online sources and explain the concerns related to compounded products (4,5).

For interchanged GLP-1 receptor agonists, provide adequate education about the new delivery device or method of administration, given that administration routes, dosing frequencies, and delivery devices are not universal among GLP-1 receptor agonists; the nuances for administration are not intuitive to patients. Using a demonstration device at the time of prescribing and dispensing can help overcome administration challenges at home.

For alternative pharmacotherapies, help to set expectations regarding side effect profiles, onset of benefit, and dosing schedules. Finally, it is prudent to advise patients to self-monitor their blood glucose more frequently during therapy transition to identify and mitigate hyperglycemia and hypoglycemia (38). Review glycemic goals and discuss an action plan for managing glucose excursions to avoid the need for urgent or emergent care.

Conclusions

Drug shortages are inconvenient to patients, providers, and the health care system, and the GLP-1 receptor agonist shortage has been no exception. Adequate adjustments to patients' medications are necessary to sidestep the risk of hyperglycemia resulting from the unavailability of preferred GLP-1 receptor agonist drugs. Several options are available, although not necessarily ideal. Once the drug shortage is resolved, patients, in collaboration with their providers, may choose to reinstate their preferred GLP-1 receptor agonist therapy to optimize their diabetes management.

DUALITY OF INTEREST

H.P.W. is an advisor for Abbott Laboratories. J.M.T. is an advisor to Novo Nordisk and Sanofi. J.J.N. is a speaker for Dexcom, a consultant to Bayer, and an advisor to Boehringer Ingelheim, Eli Lilly, and Sanofi. No other potential conflicts of interest relevant to this article were reported.

AUTHOR CONTRIBUTIONS

H.P.W. researched data and wrote the manuscript. J.M.T. and J.J.N. researched data and reviewed/edited the manuscript. H.P.W. is the guarantor of this work and, as such, had full access to all the information reported and takes responsibility for the integrity of the content.

REFERENCES

1. Putka S. Diabetes patients also struggle to access GLP-1 agonists: patients are making substitutions, crossing state lines, stopping care because of shortages. Available from <https://www.medpagetoday.com/special-reports/features/102773#:~:text=All%20three%20of%20the%20most,loss%20and%20is%20expected%20to>. Accessed 10 March 2023
2. U.S. Food and Drug Administration. FDA drug shortages. Available from <https://www.accessdata.fda.gov/scripts/drugshortages/default.cfm>. Accessed 10 March 2023
3. Beba H, Ranns C, Hambling C, Diggle J, Brown P. PCDS consensus statement: a strategy for managing the supply shortage of the GLP-1 RAs Ozempic and Trulicity. *Diabetes & Primary Care* 2022;24:147–149
4. Mattingly AN. The role of outsourcing facilities in overcoming drug shortages. *J Am Pharm Assoc* (2003) 2021;61:e110–e114
5. Landsverk G. Shortages of a 'game changer' weight-loss drug are driving people to buy potentially risky knockoff versions. Available from <https://www.insider.com/buy-compounded-semaglutide-online-risks-wegovy-ozempic-2023-1>. Accessed 10 March 2023
6. Drug shortages lead to rationing, treatment delay. *Am J Nurs* 2020;120:14–15
7. Hantel A, Siegler M, Hlubocky F, Colgan K, Daugherty CK. Prevalence and severity of rationing during drug shortages: a national survey of health system pharmacists. *JAMA Intern Med* 2019;179:710–711
8. Shukar S, Zahoor F, Hayat K, et al. Drug shortage: causes, impact, and mitigation strategies. *Front Pharmacol* 2021;12:693426
9. Ventola CL. The drug shortage crisis in the United States: causes, impact, and management strategies. *P T* 2011;36:740–757, 749–757
10. Panic G, Yao X, Gregory P, Austin Z. How do community pharmacies in Ontario manage drug shortage problems? Results of an exploratory qualitative study. *Can Pharm J* 2020;153:371–377
11. Jimmy B, Jose J. Patient medication adherence: measures in daily practice. *Oman Med J* 2011;26:155–159
12. Novo Nordisk. Victoza (liraglutide) prescribing information. Bagsvaerd, Denmark, Novo Nordisk, July 2022
13. Novo Nordisk. Ozempic (semaglutide) injection prescribing information. Plainsboro, NJ, Novo Nordisk, October 2022
14. Eli Lilly and Company. Trulicity (dulaglutide) injection prescribing information. Indianapolis, IN, Eli Lilly and Company, November 2022
15. AstraZeneca. Bydureon BCise (exenatide extended-release) injectable suspension prescribing information. Wilmington, DE, AstraZeneca Pharmaceuticals, December 2022
16. AstraZeneca. Byetta (exenatide) injection prescribing information. Wilmington, DE, AstraZeneca Pharmaceuticals, December 2022

17. Sanofi. Adlyxin (lixisenatide) injection prescribing information. Bridgewater, NJ, Sanofi, June 2022
18. Novo Nordisk. Rybelsus (semaglutide) tablets prescribing information. Plainsboro, NJ, Novo Nordisk, January 2023
19. Eli Lilly and Company. Mounjaro (tirzepatide) injection prescribing information. Indianapolis, IN, Eli Lilly and Company, September 2022
20. Eli Lilly and Company. If a patient stopped Trulicity (dulaglutide) treatment for a few weeks, should they restart on their previous dose or re-escalate from the 0.75 mg dose? Available from <https://www.lillymedical.com/en-us/answers/if-a-patient-stopped-trulicity-dulaglutide-treatment-for-a-few-weeks-should-they-restart-on-their-previous-dose-or-re-escalate-from-the-0-75-mg-dose-152166?hcpToken=A12DSa08bhrd123gg8&channel=AE>. Accessed 13 March 2023
21. Frías JP, Davies MJ, Rosenstock J, et al. Tirzepatide versus semaglutide once weekly in patients with type 2 diabetes. *N Engl J Med* 2021;385:503–515
22. MacFadyen J, Maedley A. Micro-dosing of Ozempic. Available from <https://img1.wsimg.com/blobby/go/be2ff530-09ee-47b8-912b-a0144799f206/downloads/Micro-dosing-of-Ozempic.pdf?ver=1586887677774>. Accessed 10 March 2023
23. Novo Nordisk. The Ozempic 0.25 mg and 0.5 mg doses will be delivered from a 3 mL pen. Available from <https://www.novomedlink.com/content/dam/novonordisk/novomedlink/new/diabetes/products/resources/library/documents/ozempic-information-sheet.pdf>. Accessed 10 March 2023
24. Frias JP, Wynne AG, Matyjaszek-Matuszek B, et al. Efficacy and safety of an expanded dulaglutide dose range: a phase 2, placebo-controlled trial in patients with type 2 diabetes using metformin. *Diabetes Obes Metab* 2019;21:2048–2057
25. Eli Lilly and Company. Can multiple Trulicity (dulaglutide) injections be used to make a larger dose? Available from <https://www.lillymedical.com/en-us/answers/can-multiple-trulicity-dulaglutide-injections-be-used-to-make-a-larger-dose-51139?hcpToken=A12DSa08bhrd123gg8&channel=AE>. Accessed 10 March 2023
26. Eli Lilly and Company. Can multiple tirzepatide injections be combined to make a larger dose? Available from <https://www.lillymedical.com/en-us/answers/can-multiple-tirzepatide-injections-be-combined-to-make-a-larger-dose-165235?hcpToken=A12DSa08bhrd123gg8&channel=AE>. Accessed 10 March 2023
27. ClinicalTrials.gov. A study of tirzepatide (LY3298176) in adult participants with type 2 diabetes switching from dulaglutide (SURPASS-SWITCH). Available from <https://www.clinicaltrials.gov/ct2/show/NCT05564039>. Accessed 10 March 2023
28. ClinicalTrials.gov. A study of tirzepatide (LY3298176) in adults with type 2 diabetes switching from a GLP-1 RA (SURPASS-SWITCH-2). Available from <https://www.clinicaltrials.gov/ct2/show/NCT05706506?cond=surpass+switch-2&draw=2&rank=1>. Accessed 10 March 2023
29. Almandoz JP, Lingvay I, Morales J, Campos C. Switching between glucagon-like peptide-1 receptor agonists: rationale and practical guidance. *Clin Diabetes* 2020;38:390–402
30. Jain AB, Ali A, Gorgojo Martínez JJ, et al. Switching between GLP-1 receptor agonists in clinical practice: expert consensus and practical guidance. *Int J Clin Pract* 2021;75:e13731
31. Trujillo JM, Nuffer W, Ellis SL. GLP-1 receptor agonists: a review of head-to-head clinical studies. *Ther Adv Endocrinol Metab* 2015;6:19–28
32. Trujillo JM, Nuffer W, Smith BA. GLP-1 receptor agonists: an updated review of head-to-head clinical studies. *Ther Adv Endocrinol Metab* 2021;12:2042018821997320
33. Frías JP, Bonora E, Nevarez Ruiz L, et al. Efficacy and safety of dulaglutide 3.0 mg and 4.5 mg versus dulaglutide 1.5 mg in metformin-treated patients with type 2 diabetes in a randomized controlled trial (AWARD-11). *Diabetes Care* 2021;44:765–773
34. Frías JP, Auerbach P, Bajaj HS, et al. Efficacy and safety of once-weekly semaglutide 2.0 mg versus 1.0 mg in patients with type 2 diabetes (SUSTAIN FORTE): a double-blind, randomised, phase 3B trial. *Lancet Diabetes Endocrinol* 2021;9:563–574
35. Vadher K, Patel H, Mody R, et al. Efficacy of tirzepatide 5, 10 and 15 mg versus semaglutide 2 mg in patients with type 2 diabetes: an adjusted indirect treatment comparison. *Diabetes Obes Metab* 2022;24:1861–1868
36. Tan YX, Moles RJ, Chaar BB. Medicine shortages in Australia: causes, impact and management strategies in the community setting. *Int J Clin Pharm* 2016;38:1133–1141
37. ElSayed NA, Aleppo G, Aroda VR, et al.; American Diabetes Association. 9. Pharmacologic approaches to glycemic treatment: *Standards of Care in Diabetes—2023*. *Diabetes Care* 2023;46(Suppl. 1):S140–S157
38. Michigan Collaborative for Type 2 Diabetes. Supporting patients during GLP-1 receptor agonist shortages. Available from <https://assets.ctfassets.net/1p0t6jhbvwk9/nfGRbeVaKRxZJ5UaCStVl/dfabf3bb1315a9f7ce03f17c08ea7daa/MCT2D-GLP1-shortages-N02032023.pdf>. Accessed 15 March 2023